
Package Leaflet: Information for the Patient 
 

HABIFEN-600 TABLETS 
 

 

COMPOSITION: 
Each filmcoated tablet contains: 
Ibuprofen BP 400 mg 
Excipients Q.S. 
Colour: Erythrosine & Titanium Dioxide (In House). 

 
Excipients: (Maize starch BP, MCCP BP, Dibasic Calcium Phosphate BP, PVPK 
– 30 BP, Purified Water BP, Talcum BP, Magnesium Stearate BP, Sodium 
Starch Glycolate BP, Colloidal Silicon Dioxide BP, HPMC BP, Isopropyl 
Alcohol BP, Methylene Dichloride BP, PEG – 400 BP.) 

 
Read all of this leaflet carefully before you start using this medicine because it contains. 

- Keep this leaflet. You may need to read it again. 
- If you have any further questions, ask your Health care provider, Pharmacist, Nurse.  

- This medicine has been prescribed for you. Do not pass it on to others. 
It may harm them, even if their symptoms are the same as yours.  

- If any of the side effects becomes serious, or if you notice any side effects not 

listed in this leaflet, please tell your Health care provider, Pharmacist, Nurse. 

 
In this leaflet: 

1. What HABIFEN-600 TABLETS is and what it is used for 

2. Before you take or use HABIFEN-600 TABLETS 
3. How to take or use HABIFEN-600 TABLETS 

4. Possible side effects 

5. How to store HABIFEN-600 TABLETS 

6. Further information 

 

1. What HABIFEN-600 TABLETS is and what it is used for Habifen-600 

tablet is used in the symptomatic management of pain and fever` 

 
2. Before you take or use HABIFEN-600 TABLETS 

 
Do not use HABIFEN-600 TABLETS 

Active peptic ulcer, G.I. bleeding, NSAID induced allergic asthma. 

 
Warnings and precautions:  
HABIFEN – 600 should be given with care to the elderly, to patients with 
asthma or bronchospasm, bleeding disorders, cardiovascular disease, a 
history of peptic ulceration, and in liver or renal failure. 
Care is required in those who are also receiving coumarin anticoagulants.  
Patients who are sensitive to aspirin or other NSAIDs should generally 
not be given Ibuprofen.  
Ibuprofen should be discontinued in patients who experience blurred or 
diminished vision or changes in colour vision. Patients with collagen 
disease may be at increased risk of developing aseptic meningitis. 



Pregnancy & Lactation:  
Use in pregnancy and lactation is not recommended. Regular use of Non – steroidal Anti  
– inflammatory drugs during the third trimester of pregnancy, may result 
in premature closure of the foetal ductus arteriosis in uterus and possibly 
in persistent pulmonary hypertension of the newborn. 

 

 

Taking or Using other medicines:  
HABIFEN – 600 may interact with aspirin, naproxen, celecoxib, diclofenac, 
indomethacin, meloxicam, and other heart or blood pressure medicine 
such as benazepril, enalapril, Lisinopril, quinapril, ramipril, lithium, 
diuretics (water pills) such as furosemide, methotrexate, steroids 
(prednisone and others) or a blood thinner such as warfarin 

 

3. How to Take or Use HABIFEN-600 TABLETS 
Posology: 1 Tablet 2 to 3 times a day or as directed by the physician. 

 

Method of administration: Oral. 

 

If you take or use more HABIFEN-600 TABLETS than you should, If you 
forget to take or use HABIFEN-600 TABLETS 

 

Do not take a double dose to make up for a forgotten Dose. 

 

Overdosage: Most symptoms are an excess of the pharmacological 
action of ibuprofen and include abdominal pain, nausea, vomiting, 
drowsiness, dizziness, headache, tinnitus and nystagmus. 

 

 

If you stop taking or using HABIFEN-600 TABLETS 
 

If you have any further questions on the use of this product, ask your 
health care provider. 

 

 

4. POSSIBLE SIDE EFFECTS 

 
Common adverse include nausea, dyspepsia, gastrointestinal ulceration / bleeding, 

raised liver enzymes, diarrhea, constipation, epitaxis, headache, dizziness, priapism, 

rash, salt and fluid retention and hypertension. A study from 210 has shown regular use 

of NSAIDs was associated with an increase in hearing loss. In frequent adverse effects 

include esophageal ulceration, heart failure, hyperkalaemia and renal impairment, 

confusion and bronchospasm. Ibuprofen can exacerbate asthma, sometimes fattaly. 

 
5. How to store HABIFEN-600 TABLETS Do not 

store above 30 ºC. Protect from Light. Keep 

out of the reach and sight of children. 

 
Do not use HABIFEN-600 TABLETS after the expiry date which is stated 
on the label or carton or bottle. 



Do not use HABIFEN-600 TABLETS if you notice any deterioration or 
visible signs in the formulation. 

 

Medicines should not be disposed of via wastewater or household waste. 
Ask your pharmacist how to dispose of medicines no longer required. 
These measures will help to protect the environment. 

 

 

6. FURTHER INFORMATION 
 

What HABIFEN-600 TABLETS contains: 
 

The active pharmaceutical ingredients is Ibuprofen BP 

 

- The other ingredients are Maize starch BP, MCCP BP, Dibasic Calcium 
Phosphate BP, PVPK – 30 BP, Purified Water BP, Talcum BP, Magnesium 
Stearate BP, Sodium Starch Glycolate BP, Colloidal Silicon Dioxide BP, 
HPMC BP, Isopropyl Alcohol BP, Methylene Dichloride BP, PEG – 400 BP.  

-  
What HABIFEN-600 TABLETS looks like and contents of the pack: 

 

HABIFEN-600 TABLET is Pink coloured, capsule shaped, film coated 

tablet having a break line on one side of each tablet.. 
 

HABIFEN-600 TABLET is available in an Alu Pvc blister of 10 tablets 

are packed in carton along with pack insert. 

 

Manufacturer: 
 

Astamed Healthcare (I) Pvt. Ltd., 
2 & 3 Genesis Industrial Complex, 
Phase II, Kolgaon, Palghar, Dist – Thane. 
Fax: 91-22-2500 7082 
E mail: info@astamed.com 
Website: www.astamed .com 
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